
  

First Course of Treatment 



138 SECTION TWO: CODING INSTRUCTIONS/First Course of Treatment 
 

SCOPE OF REGIONAL LYMPH NODE SURGERY   Item Length: 1 
Allowable Values: 0–7, 9 
NAACCR Item #1292 
(Revised 01/04) 

Description 
Identifies the removal, biopsy, or aspiration of regional lymph node(s) at the time of surgery of the primary site 
or during a separate surgical event.  

Rationale 
This data item can be used to compare and evaluate the extent of surgical treatment. 

Instructions for Coding 
• The scope of regional lymph node surgery is collected for each surgical event even if surgery of the primary 

site was not performed. 
• Record surgical procedures which aspirate, biopsy, or remove regional lymph nodes in an effort to diagnose 

or stage disease in this data item. Record the date of this surgical procedure in data item Date of First 
Course of Treatment (NAACCR Item #1270) and/or Date of First Surgical Procedure (NAACCR Item 
#1200) as appropriate. 

• Codes 0–7 are hierarchical. If only one procedure can be recorded, code the procedure that is numerically 
higher. 

• For primaries of the meninges, brain, spinal cord, cranial nerves, and other parts of the central nervous 
system (C70.0–C70.9, C71.0–C71.9, C72.0–C72.9), code 9. 

• For lymphomas (M-9590–9596, 9650–9719, 9727–9729) with a lymph node primary site (C77.0–C77.9), 
code 9. 

• For an unknown or ill-defined primary site (C76.0–C76.8, C80.9) or for hematopoietic, reticuloendothelial, 
immunoproliferative, or myeloproliferative disease (C42.0, C42.1, C42.3, C42.4 or M-9750, 9760–9764, 
9800–9820, 9826, 9831–9920, 9931–9964, 9980–9989), code 9. 

• Do not code distant lymph nodes removed during surgery to the primary site for this data item. Distant 
nodes are coded in the data field Surgical Procedure/Other Site (NAACCR Item #1294). 

• Refer to the current AJCC Cancer Staging Manual for site-specific identification of regional lymph nodes. 
• If the procedure coded in this item was provided to prolong a patient’s life by controlling symptoms, to 

alleviate pain, or to make the patient more comfortable, then also record this surgery in the item Palliative 
Care (NAACCR Item #3270). 

Code Label  Definition 
0 None No regional lymph node surgery. No lymph nodes found in the 

pathologic specimen. Diagnosed at autopsy. 
1 Biopsy or aspiration of regional 

lymph node, NOS 
Biopsy or aspiration of regional lymph node(s) regardless of the extent 
of involvement of disease. 

2 Sentinel lymph node biopsy Biopsy of the first lymph node or nodes that drain a defined area of 
tissue within the body. Sentinel node(s) are identified by the injection of 
a dye or radio label at the site of the primary tumor. 

3 Number of regional nodes removed 
unknown or not stated; regional 
lymph nodes removed, NOS 

Sampling or dissection of regional lymph node(s) and the number of 
nodes removed is unknown or not stated. The procedure is not specified 
as sentinel node biopsy. 

4 1–3 regional lymph nodes removed Sampling or dissection of regional lymph node(s) with fewer than four 
lymph nodes found in the specimen. The procedure is not specified as 
sentinel node biopsy. 
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Code Label Definition 
5 4 or more regional lymph nodes 

removed  
Sampling or dissection of regional lymph nodes with at least four 
lymph nodes found in the specimen. The procedure is not specified 
as sentinel node biopsy. 

6 Sentinel node biopsy and code 3, 4, 
or 5 at same time, or timing not 
stated 

Code 2 was performed in a single surgical event with code 3, 4, or 
5. Or, code 2 and 3, 4, or 5 were performed, but timing was not 
stated in patient record. 

7 Sentinel node biopsy and code 3, 4, 
or 5 at different times 

Code 2 was followed in a subsequent surgical event by procedures 
coded as 3, 4, or 5. 

9 Unknown or not applicable It is unknown whether regional lymph node surgery was performed; 
death certificate-only; for lymphomas with a lymph node primary 
site; an unknown or ill-defined primary; or for hematopoietic, 
reticuloendothelial, immunoproliferative, or myeloproliferative 
disease. 

Examples: 

Code Reason 
0 There was an attempt at regional lymph node dissection or sentinel lymph node dissection, but no lymph 

nodes were found in the pathological specimen. 
1 (C14.0-Pharynx) Aspiration of regional lymph node to confirm histology of widely metastatic disease. 
2 (C44.5-Skin of Back) Patient has melanoma of the back. A sentinel lymph node dissection was done with 

the removal of one lymph node. This node was negative for disease. 
3 (C61.9-Prostate) Bilateral pelvic lymph node dissection for prostate cancer. 
6 (C50.3-Breast) Sentinel lymph node biopsy of right axilla, followed by right axillary lymph node dissection 

during the same surgical event. 
9 (C34.9-Lung) Patient was admitted for radiation therapy following surgery for lung cancer. There is no 

documentation on the extent of surgery in patient record. 
 
Note: One important use of registry data is the tracking of treatment patterns over time. In order to compare 
contemporary treatment with previously published treatment based on former codes, or to data unmodified from 
pre-1998 definitions, the ability to differentiate surgeries in which four or more regional lymph nodes are 
removed is desirable. However, it is very important to note that the distinction between codes 4 and 5 is made 
to permit comparison of current surgical procedures with procedures coded in the past when the removal of 
fewer than 4 lymph nodes was not reflected in surgery codes. It is not intended to reflect clinical significance 
when applied to a particular surgical procedure. It is important to avoid inferring, by data presentation or other 
methods, that one category is preferable to another within the intent of these items.
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SURGICAL PROCEDURE/OTHER SITE    Item Length: 1 
Allowable Values: 0–5, 9 
NAACCR Item #1294 
(Revised 01/04) 

Description 
Records the surgical removal of distant lymph nodes or other tissue(s)/organ(s) beyond the primary site.  

Rationale 
The removal of nonprimary tissue documents the extent of surgical treatment and is useful in evaluating the 
extent of metastatic involvement. 

Instructions for Coding 
• Assign the highest numbered code that describes the surgical resection of distant lymph node(s) and/or 

regional/distant tissue or organs. 
• Incidental removal of tissue or organs is not a “Surgical Procedure/Other Site.” 
• Code 1 if any surgery is performed to treat tumors of unknown or ill-defined primary sites (C76.0–76.8, 

C80.9) or for hematopoietic, reticuloendothelial, immunoproliferative, or myeloproliferative disease 
(C42.0, C42.1, C42.3, C42.4 or M-9750, 9760–9764,  9800–9820, 9826, 9831–9920, 9931–9964, 
9980–9989). 

• If the procedure coded in this item was provided to prolong a patient’s life by controlling symptoms, to 
alleviate pain, or to make the patient more comfortable, then also record this surgery in the item Palliative 
Care (NAACCR Item #3270). 

Code Label Definition 
0 None No surgical procedure of nonprimary site was performed. Diagnosed 

at autopsy. 
1 Nonprimary surgical procedure 

performed 
Nonprimary surgical resection to other site(s), unknown if whether 
the site(s) is regional or distant. 

2 Nonprimary surgical procedure to 
other regional sites 

Resection of regional site. 

Resection of distant lymph node(s). 3 Nonprimary surgical procedure to 
distant lymph node(s) 

4 Nonprimary surgical procedure to 
distant site 

Resection of distant site. 

5 Combination of codes Any combination of surgical procedures 2, 3, or 4. 
9 Unknown It is unknown whether any surgical procedure of a nonprimary site 

was performed. Death certificate only. 

Examples: 

Code Reason 
0 (C18.1—Colon) The incidental removal of the appendix during a surgical procedure to remove a primary 

malignancy in the right colon. 
1 Surgical biopsy of metastatic lesion from liver; unknown primary. 
2 (C18.3—Colon) Surgical ablation of solitary liver metastasis, hepatic flexure primary. 
4 (C34.9—Lung) Removal of solitary brain metastasis. 
5 (C21.0—Anus) Excision of solitary liver metastasis and one large hilar lymph node. 
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REGIONAL TREATMENT MODALITY    Item Length: 2 
Allowable Values: 00, 20–32, 
40–43, 
50–55, 60–62, 98, 99 
NAACCR Item #1570 
(Revised 09/04) 

Description 
Records the dominant modality of radiation therapy used to deliver the most clinically significant regional dose 
to the primary volume of interest during the first course of treatment. 

Rationale 
Radiation treatment is frequently delivered in two or more phases which can be summarized as “regional” and 
“boost” treatments. To evaluate patterns of radiation oncology care, it is necessary to know which radiation 
resources were employed in the delivery of therapy. For outcomes analysis, the modalities used for each of these 
phases can be very important. 

Instructions for Coding 
• Radiation treatment modality will typically be found in the radiation oncologist’s summary letter for the 

first course of treatment. Segregation of treatment components into regional and boost and determination 
of the respective treatment modality may require assistance from the radiation oncologist to ensure 
consistent coding. 

• In the event multiple radiation therapy modalities were employed in the treatment of the patient, record only 
the dominant modality. 

• Note that in some circumstances the boost treatment may precede the regional treatment. 
• For purposes of this data item, photons and x-rays are equivalent. 

Code Label Definition 
00 No radiation treatment Radiation therapy was not administered to the patient. Diagnosed at autopsy. 
20 External beam, NOS The treatment is known to be by external beam, but there is insufficient 

information to determine the specific modality. 
21 Orthovoltage External beam therapy administered using equipment with a maximum energy 

of less than one (1) million volts (MV). Orthovoltage energies are typically 
expressed in units of kilovolts (kV). 

22 Cobalt-60, Cesium-137 External beam therapy using a machine containing either a Cobalt- 60 or 
Cesium-137 source. Intracavitary use of these sources is coded either 50 or 51. 

23 Photons (2–5 MV) External beam therapy using a photon producing machine with a beam energy in 
the range of 2–5 MV. 

24 Photons (6–10 MV) External beam therapy using a photon producing machine with a beam energy in 
the range of 6–10 MV. 

25 Photons (11–19 MV) External beam therapy using a photon producing machine with a beam energy in 
the range of 11–19 MV. 

26 Photons (>19 MV) External beam therapy using a photon producing machine with a beam energy 
of more than 19 MV. 

27 Photons (mixed 
energies) 

External beam therapy using more than one energy over the course of treatment. 

28 Electrons Treatment delivered by electron beam. 
29 Photons and electrons 

mixed 
Treatment delivered using a combination of photon and electron beams. 

Treatment delivered using neutron beam. 30 Neutrons, with or 
without 
photons/electrons 

31 IMRT Intensity modulated radiation therapy, an external beam technique that should 
be clearly stated in patient record. 
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Code Label Definition 
32 Conformal or 3-D 

therapy 
An external beam technique using multiple, fixed portals shaped to conform to 
a defined target volume. Should be clearly described as conformal or 3-D 
therapy in patient record. 

40 Protons Treatment delivered using proton therapy. 
41 Stereotactic 

radiosurgery, NOS 
Treatment delivered using stereotactic radiosurgery, type not specified in patient 
record. 

42 Linac radiosurgery Treatment categorized as using stereotactic technique delivered with a linear 
accelerator. 

43 Gamma Knife Treatment categorized as using stereotactic technique delivered using a Gamma 
Knife machine. 

50 Brachytherapy, NOS Brachytherapy, interstitial implants, molds, seeds, needles, or intracavitary 
applicators of radioactive materials not otherwise specified. 

51 Brachytherapy, 
Intracavitary, LDR 

Intracavitary (no direct insertion into tissues) radio-isotope treatment using low 
dose rate applicators and isotopes (Cesium-137, Fletcher applicator). 

52 Brachytherapy, 
Intracavitary, HDR 

Intracavitary (no direct insertion into tissues) radioisotope treatment using high 
dose rate after-loading applicators and isotopes. 

53 Brachytherapy, 
Interstitial, LDR 

Interstitial (direct insertion into tissues) radioisotope treatment using low dose 
rate sources. 

54 Brachytherapy, 
Interstitial, HDR 

Interstitial (direct insertion into tissues) radioisotope treatment using high dose 
rate sources. 

55 Radium Infrequently used for low dose rate (LDR) interstitial and intracavitary therapy. 
60 Radioisotopes, NOS Iodine-131, Phosphorus-32, etc. 
61 Strontium-89 Treatment primarily by intravenous routes for bone metastases. 
62 Strontium-90  
80* Combination modality, 

specified* 
Combination of external beam radiation and either radioactive implants or 
radioisotopes* 

85* Combination modality, 
NOS* 

Combination of radiation treatment modalities not specified in code 80.* 

98 Other, NOS Radiation therapy administered, but the treatment modality is not specified or is 
unknown.  

99 Unknown Radiation therapy administered, treatment volume unknown or not stated in the 
patient record; it is unknown whether radiation therapy was administered. Death 
certificate only. 
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CHEMOTHERAPY      Item Length: 2 
Allowable Values: 00–03, 82, 85–88, 99 
NAACCR Item #1390 
(Revised 06/05) 

Description 
Records the type of chemotherapy administered as first course treatment at this and all other facilities. If 
chemotherapy was not administered, then this item records the reason it was not administered to the patient. 
Chemotherapy consists of a group of anticancer drugs that inhibit the reproduction of cancer cells by interfering 
with DNA synthesis and mitosis. 

Rationale 
Systemic therapy may involve the administration of one or a combination of agents. This data item allows for 
the evaluation of the administration of chemotherapeutic agents as part of the first course of therapy. In addition, 
when evaluating the quality of care, it is useful to know the reason if chemotherapy was not administered. 

Instructions for Coding 
• Code 00 if chemotherapy was not administered to the patient, and it is known that it is not usually 

administered for this type and stage of cancer. 
• Code 00 if the treatment plan offered multiple options, and the patient selected treatment that did not 

include chemotherapy. 
• If it is known that chemotherapy is usually administered for this type and stage of cancer, but was not 

administered to the patient, use code 82, 85, 86, or 87 to record the reason why it was not administered. 
• Code 87 if the patient refused recommended chemotherapy, made a blanket refusal of all recommended 

treatment, or refused all treatment before any was recommended. 
• Code 88 if chemotherapy was planned, but not started at the time of the most recent follow-up. The date 

should be revised at the next follow-up. 
• Code 99 if it is not known whether chemotherapy is usually administered for this type and stage of cancer 

and there is no mention in the patient record whether it was recommended or administered. 
• If the managing physician changes one of the agents in a combination regimen, and the replacement agent 

belongs to a different group (chemotherapeutic agents are grouped as alkylating agents, antimetabolites, 
natural products, or other miscellaneous) than the original agent, the new regimen represents the start of 
subsequent therapy, and only the original agent or regimen is recorded as first course therapy. 

• Refer to the Self-Instructional Manual for Tumor Registrars: Book 8—Antineoplastic Drugs, Third Edition, 
for a list of chemotherapeutic agents. 

• If chemotherapy was provided to prolong a patient’s life by controlling symptoms, to alleviate pain, or to 
make the patient more comfortable, then also record the chemotherapy administered in the item Palliative 
Care (NAACCR Item #3270). 

Code Definition 
00 None, chemotherapy was not part of the planned first course of therapy. Diagnosed at autopsy. 
01 Chemotherapy administered as first course therapy, but the type and number of agents is not documented in 

patient record. 
02 Single-agent chemotherapy administered as first course therapy. 
03 Multiagent chemotherapy administered as first course therapy. 
82 Chemotherapy was not recommended/administered because it was contraindicated due to patient risk factors 

(ie, comorbid conditions, advanced age). 
85 Chemotherapy was not administered because the patient died prior to planned or recommended therapy. 
86  Chemotherapy was not administered. It was recommended by the patient’s physician, but was not 

administered as part of the first course of therapy. No reason was stated in patient record.  
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Code Definition 
87 Chemotherapy was not administered. It was recommended by the patient’s physician, but this treatment was 

refused by the patient, a patient’s family member, or the patient’s guardian. The refusal was noted in patient 
record. 

88 Chemotherapy was recommended, but it is unknown if it was administered. 
99 It is unknown whether a chemotherapeutic agent(s) was recommended or administered because it is not stated 

in patient record. Death certificate only. 

Examples: 

Code Reason 
01 A patient with primary liver cancer is known to have received chemotherapy, however, the name(s) of 

agent(s) administered is not stated in patient record. 
02 A patient with Stage III colon cancer is treated with a combination of fluorouracil and levamisole. Code the 

administration of fluorouracil as single agent chemotherapy, and levamisole as an immunotherapeutic agent. 
02 A patient with non-Hodgkin’s lymphoma is treated with fludarabine. 
03 A patient with early stage breast cancer receives chemotherapy. The patient chart indicates that a regimen 

containing doxorubicin is to be administered. 
86 Following surgical resection of an ovarian mass the following physician recommends chemotherapy. The 

patient record states that chemotherapy was not subsequently administered to the patient, but the reason why 
chemotherapy was not administered is not given. 
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HORMONE THERAPY (HORMONE/STEROID THERAPY) Item Length: 2 
Allowable Values:  00, 01, 82, 
85–88, 99 
NAACCR Item #1400 
(Revised 06/05) 

Description 
Records the type of hormone therapy administered as first course treatment at this and all other facilities. If 
hormone therapy was not administered, then this item records the reason it was not administered to the patient. 
Hormone therapy consists of a group of drugs that may affect the long-term control of a cancer’s growth. It is 
not usually used as a curative measure. 

Rationale 
Systemic therapy may involve the administration of one or a combination of agents. This data item allows for 
the evaluation of the administration of hormonal agents as part of the first course of therapy. In addition, when 
evaluating the quality of care, it is useful to know the reason if hormone therapy was not administered. 

Instructions for Coding 
• Record prednisone as hormonal therapy when administered in combination with chemotherapy, such as 

MOPP (mechlorethamine, vincristine, procarbazine, prednisone) or COPP (cyclophosphamide, vincristine, 
procarbazine, prednisone). 

• Do not code prednisone as hormone therapy when it is administered for reasons other than 
chemotherapeutic treatment. 

• Tumor involvement or treatment may destroy hormone-producing tissue. Hormone replacement therapy 
will be given if the hormone is necessary to maintain normal metabolism and body function. Do not code 
hormone replacement therapy as part of first course therapy. 

• Code 00 if hormone therapy was not administered to the patient, and it is known that it is not usually 
administered for this type and stage of cancer. 

• Code 00 if the treatment plan offered multiple options, and the patient selected treatment that did not 
include hormone therapy. 

• Code 01 for thyroid replacement therapy which inhibits TSH (thyroid-stimulating hormone). TSH is a 
product of the pituitary gland that can stimulate tumor growth. 

• If it is known that hormone therapy is usually administered for this type and stage of cancer, but was not 
administered to the patient, use code 82, 85, 86, or 87 to record the reason why it was not administered. 

• Code 87 if the patient refused recommended hormone therapy, made a blanket refusal of all recommended 
treatment, or refused all treatment before any was recommended. 

• Code 88 if hormone therapy was planned, but not started at the time of the most recent follow-up. The date 
should be revised at the next follow-up. 

• Code 99 if it is not known whether hormone therapy is usually administered for this type and stage of cancer, 
and there is no mention in the patient record whether it was recommended or administered. 

• Refer to the Self-Instructional Manual for Tumor Registrars: Book 8—Antineoplastic Drugs, Third Edition, 
for a list of hormonal agents. 

• If hormone therapy was provided to prolong a patient’s life by controlling symptoms, to alleviate pain, or 
to make the patient more comfortable, then also record the hormone therapy administered in the item 
Palliative Care (NAACCR Item #3270). 

Code Definition 
00 None, hormone therapy was not part of the planned first course of therapy. Diagnosed at autopsy. 
01 Hormone therapy administered as first course therapy. 
82 Hormone therapy was not recommended/administered because it was contraindicated due to patient risk 

factors (ie, comorbid conditions, advanced age). 
85 Hormone therapy was not administered because the patient died prior to planned or recommended therapy. 
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Code Definition 
86 Hormone therapy was not administered. It was recommended by the patient’s physician, but was not 

administered as part of the first course of therapy. No reason was stated in patient record.  
87 Hormone therapy was not administered. It was recommended by the patient’s physician, but this treatment 

was refused by the patient, a patient’s family member, or the patient’s guardian. The refusal was noted in 
patient record. 

88 Hormone therapy was recommended, but it is unknown if it was administered. 
99 It is unknown whether a hormonal agent(s) was recommended or administered because it is not stated in 

patient record. Death certificate only. 

Examples: 

Code Reason 
00 A patient has advanced lung cancer with multiple metastases to the brain. The physician orders Decadron to 

reduce the edema in the brain and relieve the neurological symptoms. Decadron is not coded as hormonal 
therapy. 

00 A patient with breast cancer may be treated with aminoglutethimide (Cytadren, Elipten), which suppresses 
the production of glucocorticoids and mineralocorticoids. This patient must take glucocorticoid 
(hydrocortisone) and may also need a mineralocorticoid (Florinef) as a replacement therapy. 

00 A patient with advanced disease is given prednisone to stimulate the appetite and improve nutritional status. 
Prednisone is not coded as hormone therapy. 

01 A patient with metastatic prostate cancer is administered flutamide (an antiestrogen). 
87 A patient with metastatic prostate cancer declines the administration of Megace (a progestational agent) and 

the refusal is noted in the patient record. 
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IMMUNOTHERAPY       Item Length: 2 
Allowable Values: 00, 01, 82, 85–88, 99 
NAACCR Item #1410 
(Revised 06/05) 

Description 
Records the type of immunotherapy administered as first course treatment at this and all other facilities. If 
immunotherapy was not administered, then this item records the reason it was not administered to the patient. 
Immunotherapy consists of biological or chemical agents that alter the immune system or change the host’s 
response to tumor cells. 

Rationale 
Systemic therapy may involve the administration of one or a combination of agents. This data item allows for 
the evaluation of the administration of immunotherapeutic agents as part of the first course of therapy. In 
addition, when evaluating the quality of care, it is useful to know the reason if immunotherapy was not 
administered. 

Instructions for Coding 
• Code 00 if immunotherapy was not administered to the patient, and it is known that it is not usually 

administered for this type and stage of cancer. 
• Code 00 if the treatment plan offered multiple options, and the patient selected treatment that did not 

include immunotherapy. 
• If it is known that immunotherapy is usually administered for this type and stage of cancer, but was not 

administered to the patient, use code 82, 85, 86, or 87 to record the reason why it was not administered. 
• Code 87 if the patient refused recommended immunotherapy, made a blanket refusal of all recommended 

treatment, or refused all treatment before any was recommended. 
• Code 88 if immunotherapy was planned, but not started at the time of the most recent follow-up. The date 

should be revised at the next follow-up. 
• Code 99 if it is not known whether immunotherapy is usually administered for this type and stage of cancer, 

and there is no mention in the patient record whether it was recommended or administered. 
• Refer to the Self-Instructional Manual for Tumor Registrars: Book 8—Antineoplastic Drugs, Third Edition, 

for a list of immunotherapeutic agents. 
• If immunotherapy was provided to prolong a patient’s life by controlling symptoms, to alleviate pain, or to 

make the patient more comfortable, then also record the immunotherapy administered in the item Palliative 
Care (NAACCR Item #3270). 

Code Definition 
00 None, immunotherapy was not part of the planned first course of therapy. Diagnosed at autopsy. 
01 Immunotherapy administered as first course therapy. 
82 Immunotherapy was not recommended/administered because it was contraindicated due to patient risk factors 

(ie, comorbid conditions, advanced age). 
85 Immunotherapy was not administered because the patient died prior to planned or recommended therapy. 
86 Immunotherapy was not administered. It was recommended by the patient’s physician, but was not 

administered as part of the first course of therapy. No reason was stated in patient record.  
87 Immunotherapy was not administered. It was recommended by the patient’s physician, but this treatment was 

refused by the patient, a patient’s family member, or the patient’s guardian. The refusal was noted in patient 
record. 

88 Immunotherapy was recommended, but it is unknown if it was administered. 
99 It is unknown whether an immunotherapeutic agent(s) was recommended or administered because it is not 

stated in patient record. Death certificate only. 
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HEMATOLOGIC TRANSPLANT AND ENDOCRINE PROCEDURES 

Item Length: 2 
Allowable Values: 00, 10–12, 20, 30, 
40, 82, 85–88, 99 
NAACCR Item #3250 
(Revised 06/05) 

Description 
Identifies systemic therapeutic procedures administered as part of the first course of treatment at this and all 
other facilities. If none of these procedures were administered, then this item records the reason they were not 
performed. These include bone marrow transplants, stem cell harvests, surgical and/or radiation endocrine 
therapy. 

Rationale 
This data item allows the evaluation of patterns of treatment which involve the alteration of the immune system 
or change the patient’s response to tumor cells but does not involve the administration of antineoplastic agents. 
In addition, when evaluating the quality of care, it is useful to know the reason if these procedures were not 
performed. 

Instructions for Coding 
• Bone marrow transplants should be coded as either autologous (bone marrow originally taken from the 

patient) or allogeneic (bone marrow donated by a person other than the patient). For cases in which the bone 
marrow transplant was syngeneic (transplanted marrow from an identical twin), the item is coded as 
allogeneic. 

• Stem cell harvests involve the collection of immature blood cells from the patient and the reintroduction by 
transfusion of the harvested cells following chemotherapy or radiation therapy. 

• Endocrine irradiation and/or endocrine surgery are procedures which suppress the naturally occurring 
hormonal activity of the patient and thus alter or effect the long-term control of the cancer’s growth. These 
procedures must be bilateral to qualify as endocrine surgery or endocrine radiation. If only one gland is 
intact at the start of treatment, surgery and/or radiation to that remaining gland qualifies as endocrine 
surgery or endocrine radiation. 

• Code 00 if a transplant or endocrine procedure was not administered to the patient, and it is known that these 
procedures are not usually administered for this type and stage of cancer. 

• Code 00 if the treatment plan offered multiple options, and the patient selected treatment that did not 
include a transplant or endocrine procedure. 

• If it is known that a transplant or endocrine procedure is usually administered for this type and stage of 
cancer, but was not administered to the patient, use code 82, 85, 86, or 87 to record the reason why it was 
not administered. 

• Code 87 if the patient refused a recommended transplant or endocrine procedure, made a blanket refusal of 
all recommended treatment, or refused all treatment before any was recommended. 

• Code 88 if hematologic transplant or endocrine procedure was planned, but not started at the time of the 
most recent follow-up. The date should be revised at the next follow-up. 

• Code 99 if it is not known whether a transplant or endocrine procedure is usually administered for this type 
and stage of cancer, and there is no mention in the patient record whether it was recommended or 
administered. 

• If the hematologic transplant or endocrine procedure coded in this item was provided to prolong 
a patient’s life by controlling symptoms, to alleviate pain, or to make the patient more comfortable, 
then also record the hematologic transplant or endocrine procedure provided in the items 
Palliative Care (NAACCR Item #3270) and/or Palliative Care at This Facility (NAACCR Item 
#3280), as appropriate. 
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Code Definition 
00 No transplant procedure or endocrine therapy was administered as part of first course therapy.  

Diagnosed at autopsy. 
10 A bone marrow transplant procedure was administered, but the type was not specified. 
11 Bone marrow transplant—autologous. 
12 Bone marrow transplant—allogeneic. 
20 Stem cell harvest and infusion. 
30 Endocrine surgery and/or endocrine radiation therapy. 
40 Combination of endocrine surgery and/or radiation with a transplant procedure. (Combination of codes 30 

and 10, 11, 12, or 20.) 
82 Hematologic transplant and/or endocrine surgery/radiation was not recommended/administered because it 

was contraindicated due to patient risk factors (ie, comorbid conditions, advanced age). 
85 Hematologic transplant and/or endocrine surgery/radiation was not administered because the patient died 

prior to planned or recommended therapy. 
86 Hematologic transplant and/or endocrine surgery/radiation was not administered. It was recommended by 

the patient’s physician, but was not administered as part of the first course of therapy. No reason was stated 
in patient record.  

87 Hematologic transplant and/or endocrine surgery/radiation was not administered. It was recommended by 
the patient’s physician, but this treatment was refused by the patient, a patient’s family member, or the 
patient’s guardian. The refusal was noted in patient record. 

88 Hematologic transplant and/or endocrine surgery/radiation was recommended, but it is unknown if it was 
administered. 

99 It is unknown whether hematologic transplant and/or endocrine surgery/radiation was recommended or 
administered because it is not stated in patient record. Death certificate only. 
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OTHER TREATMENT     Item Length: 1 

Allowable Values: 0–3, 6–9 
NAACCR Item #1420 
(Revised 06/05) 

Description 
Identifies other treatment that cannot be defined as surgery, radiation, or systemic therapy according to the 
defined data items in this manual.  

Rationale 
Information on other therapy is used to describe and evaluate the quality of care and treatment practices. 

Instructions for Coding 
• Treatment for reportable hematopoietic diseases can be supportive care, observation, or any treatment that 

does not meet the ususal definition in which treatment “modifies, controls, removes, or destroys 
proliferating cancer tissue.” Such treatments include phlebotomy, transfusions, and aspirin (see Section 
One), and should be coded 1. 

• A complete description of the treatment plan should be recorded in the text field for “Other Treatment” on 
the abstract. 

• If other treatment was provided to prolong a patient’s life by controlling symptoms, to alleviate pain, or to 
make the patient more comfortable, then also record the other treatment administered in the item Palliative 
Care (NAACCR Item #3270). 

• Code 8 if other treatment was planned, but not started at the time of the most recent follow-up. The date 
should be revised at the next follow-up. 

Code  Label Definition 
0 None All cancer treatment was coded in other treatment fields (surgery, radiation, 

systemic therapy). Patient received no cancer treatment. Diagnosed at autopsy. 
1 Other Cancer treatment that cannot be appropriately assigned to specified treatment 

data items (surgery, radiation, systemic). Use this code for treatment unique to 
hematopoietic diseases (see Notes below).  

2 Other—Experimental This code is not defined. It may be used to record participation in 
institution-based clinical trials. 

3 Other—Double Blind A patient is involved in a double-blind clinical trial. Code the treatment actually 
administered when the double-blind trial code is broken. 

6 Other—Unproven Cancer treatments administered by nonmedical personnel. 
7 Refusal Other treatment was not administered. It was recommended by the patient’s 

physician, but this treatment (which would have been coded 1, 2, or 3) was 
refused by the patient, a patient's family member, or the patient’s guardian. The 
refusal was noted in the patient record. 

8 Recommended; unknown 
if administered 

Other treatment was recommended, but it is unknown whether it was 
administered. 

9 Unknown It is unknown whether other treatment was recommended or administered, and 
there is no information in the medical record to confirm the recommendation or 
administration of other treatment. Death certificate only. 
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